Rev 1-08'
0103-0712

3" ROUND TUBE A Z‘ﬂf"
/ Series

Components: Hardware:
Step Bar - M12 Bolt Plate M8 x 30MM M8 U Nut Plastic
Driver Side %Oty? Hex Head Bolt Clip Push Nut
Qty 1 Qty 6 Qty 2 Qty 6
i M12 Single M8 Flat Mid x 6OMM ez M12 Hex
ST ﬁtep Bar sig % Bolt Plate Washer Hex Head &7  Head Nut
gssenger side Qty 2 Qty 12 Bolts Qty 6
Qty 1 Y y
Qty 4
M12 Flat M8 Lock M14 Flat
Front Washer & washer Washer
Bracket Qty 6 Qty 8 Qty 4
Qty 2
M12 Lock M8 Hex Mi4 Lock
\% geark ¢ & washer @ Head Nut & washer
\ racke
Gty 6 Qty 4 Gty 4
S Qty 2 Y Y

Tools Required:

& @ W

22MM SOCKET 1SMM SOCKET 14MM SOCKET

TORQUE
WRENCH

RATCHET |

Torque Specifications:

For Rocker Panel Mount Installations
M8 through M12 bolts and nuts are set to 15-20 ft Ibs.

Note: When installing the brackets and bars. all hardware must be left loose until all the items are attached.

1. Remove all contents from the package and
check stainless steel tubes for any damage.
Also, verify that all components and hardware
listed above are included before you begin
installation.

2. Begin installation on the drivers side by
removing the black rubber plugs or tape
covering the existing holes in the Rocker
Panel.

Driver’s Side

®

O103-0712



Rev 1-0814

4. | ocated the Oblong Hole towards the Rear of
the Rocker Panel. Install the M12 Bolt Plate through Rear Bracket
the hole as shown. Oblong Hole

5. Fasten the Plastic Push Nuts onto the studs of M12 BOLT PLATE

the M12 Bolt Plate to hold it into place.

REAR BRACKET
CBLONG HOLE

ROCKER PANEL

6. Locate the rectangular slot and hole towards the _I
front of the Rocker Panel. Install the U-Nut Clip as PLASTIC PUSH NUT
shown (6a). Make sure that the threads of the

U-Nut Clips are to the inside of the Rocker Panel.

Be careful not to drop the U-Nut Clip inside of the

R .
ocker Panel M8 U NUT

CcLp

ROCKER PANEL

2 0103-0712




Rev 1-0814

7. Locate the hole near the Front Bracket
Front of the Rocker Panel Hole
and place the M12 Single
Bolt Plate through the hole
as shown.

SINGLE
BOLT
PLATE

8. Fasten the Plastic Push
Nut onto the stud of the M12
Single Bolt Plate to hold it
into place.

PLASTIC
PUSH NUT

9. Place the Rear Bracket onto the Rocker Panel and fasten to the M12 Bolt Plate using two (2) M12 Hex Head
Nuts, two (2) M12 Lock Washers and two (2) M12 Flat Washers. (9a)

Place the Front Bracket onto the Rocker Panel using one (1) M8 x 30MM Hex Head Bolt, one (1) M8 Lock
Washer and one (1) M8 Flat Washer through the first hole that aligns with the U Nut Clip (9b). Then fasten the
Bracket to the Stud of the M12 Single Bolt Plate using one (1) M12 Hex Head Nut, one (1} M12 Lock Washer and
one (1) M12 Flat Washer (9¢).

BRACKET

M8 FLAT

M12 FLAT WASHER WASHER
M12 LOCK WASHER M8 LOCK
WASHER

—— M12 HEX HEAD NUT

M8 x 30MM HEX
HEAD BOLT ‘ // \

l ) N ‘
M12 FLAT WASHER

BRACKET
M12 LOCK WASHER

2 M12 HEX HEAD NUT 0103-0712




Rev 1-0814

10. Fasten the bottom of the

Front Bracket to the Pinch Weld M8 HEX HEAD NUT
of the Rocker Panel using two
(2) M8 X 30 Hex Head Bolts, M8 FLAT WASHER

four (4) M8 Lock Washers, four
(4) M8 Flat Washers and two
(2) M8 Hex Head Nuts.

M8 FLAT WASHER ~—__

M8 LOCK WASHER

M8 x 30MM HEX BOLT

11. Fasten the Step Bar to the Front and Rear Brackets using one (1) M14 x 60MM Bolt, one (1) M14 Lock
Washer and one (1) M4 Flat Washer per bracket.

Repeat these steps for passenger side installation. When all hardware is in place, everything must be
tightened. See Page 1 for Torque Specifications.

DRIVER'S SIDE
STEP BAR

@ 4

L— M14 x 60MM HEX HEAD BOLT

—— M14 LOCK WASHER

L—— M14 FLAT WASHER M14 FLAT WASHER

@ Mi4 LOCK WASHER N
_l >
i)

M14 x 60MM HEX HEAD BOLT —l

L o

4 0103-0712



